
 ASSEMBLY INSTRUCTION  

SIT BOARD 

BACK BOARD

ALLEN WRENCH(M6)

A

A

 

B

B

C

D

E

1

F

G

H

I

J

K

L

M

N

1

1

2

2

1

2

2

2

PARTS LIST  

ALLEN WRENCH(M8)

1

1

1

1

1

BOLT(M6X55)

BOLT(M8X50)

PLASTIC BOLT
CAP(M6) 

PLASTIC BOLT
CAP(M8) 

METAL WASHER(ø8.5)

METAL WASHER(ø6.5)

HEX WRENCH

PLASTIC NUT CAP(M8)

NUT(M8)

N

C
E

G

PE  WASHER
(Φ6.5  PE)

The connection line on the switch button 
should be in the same direction as the card slot

DFF HI J


